

Certificate No:

JRC20N2827
RUD-201201HESNZ
PO-30177

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

CHAIN	
DESCRIPTION:	G80 8mm Chain Sling Set - 2L x 2mtr, 2L X 3mtr, 2L x 5mtr, 2L x 6mtr
WLL:	2000kg
BATCH NUMBER:	5039
DATE:	17/05/2021
PROOF LOAD:	50.3K/N
BREAKING LOAD:	83.0K/N

UNIQUE IDENTIFICATION

START	END	ITEM NO	QTY	RATING AT 90DEG
5039-1	5039-8	SLR2LS-82SAY	8	2.8 T
5039-9	5039-16	SLR2LS-83SAY	8	2.8 T
5039-17	5039-20	SLR2LS-85SAY	4	2.8 T
5039-21	5039-24	SLR2LS-86SAY	4	2.8 T

SIZE

D	L	B
8	24	27.5

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni	Al
0.21	0.26	1.09	0.01	0.003	0.48	0.46	0.29

This is to certify that the nominated size and quality of the following SLR product has been tested with the following results.

COMPONENTS	
BRAND	SLR
TEST STANDARD	EN1677
CERTIFICATE NO.	0032965/0032966/0032967/0032968
WORKS REF NO.	21/275#9

ITEM & BATCH #	QTY PCS	WORKING LOAD LIMIT	PROOF TESTED 2TIMES	STANDARD BREAKAGE FORCE (TON) BF	FACT BREAKAGE FORCE (TON) BF
SLR-487 MASTER LINK 108-8 - BATCH # XT2	24	3.5T	7T	14T	14.17T
SLR-74 CONNECTING LINK 8-8 - BATCH # KTUX	48	2T	4T	8T	8.05T
SLR-85 EYE SHORTENING GRAB HOOK 7/8-8 - BATCH # KMY2	48	2T	4T	8T	8.13T
SLR-7/8 CLEVIS SELF-LOCKING HOOK 7/8-8 - BATCH #K7WT	48	2T	4T	8T	8.08T